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Ordering your parts 

When ordering parts please refer to your parts list to help your dealer with your order. 

 Part number and quantity 

 Description 

 Machine model number 

 Serial number of the machine 

 Delivery instructions (e.g. next day). 

Delivery is normally via carrier direct to your dealer.  Please check with your dealer for stock 

availability and arrangement of dispatch. Ensure you or your dealer has sufficient cover for parts 

requirement outside factory hours. 

 

Important Note 

The information contained in this manual is correct at the time of publication.  However, in the 
course of constant development, changes in specification are inevitable.  Should you find the 
information given in this book different to the machine it relates to, please contact the “After Sales 
Department” for advise. 
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HC-130, Overview 

 
 
 

 

 

# Aantal Artikelcode Omschrijving Description 

1 1  Hydraulica Hydraulics 

2 1  Frame Frame 

3 1  Beschermkap Body 

4 3  Messenkoppen Knife system 
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HC-130, Group 1, hydraulica, hydraulics 
CAUTION Serial no. machine ..-00 / ..-01 

 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

# aantal Artikelcode Omschrijving Description 

1 2 BEC010600 3/8-2SC-510-12LW-12LW 3/8-2SC-510-12LW-
12LW 

2 2 BEC011800 A08BF90-08BM A08BF90-08BM 

3 3 BEC012500 A08BM-08BM A08BM-08BM 

4 6 BEC011900 1071-1/2 1071-1/2 

5 2 BEC012600 2FFI-12GAS-F 2FFI-12GAS-F 

6 1 BEC011400 VU-1/2 VU-1/2 

7 6 / 

3   

BEC011101 RRB35X12HA            
HOH=35 ZIE BENEDEN 

RRB35X12HA         
HOH=35 SEE BELOW 

8 3 BEC011000 SVWE-12LR-1/4-BO 
(opgesn. naar M12x1,5) 

SVWE-12LR-1/4-BO 
(thread M12x1,5) 

9 0 / 3 

 

BEC012300 RRB40X12HA  
HOH = 40 ZIE BENEDEN 

RRB40X12HA 
HOH = 40 SEE BELOW 

10 4 BEC012200 GE-15LRDE-1/2-BO   GE-15LRDE-1/2-BO 

11 1 BEC011300 ½-2SC-740-15LW90-
15LW90 

½-2SC-740-15LW90-
15LW90 

12 12 8VT Moer TENSILOCK M8 Nut TENSILOCK M8 

13 12 125A8 Sluitring M8 Washer M8 

14 3 BEC020300 Motormontageplaat Motormountingplate 

15 3 BEC011200/ 
BEC011201/ 
BEC011202 

Hydromotor, (zie 
slagletters voor type, 
30/45/60) 

Hydromotor, (see 
letters on motor, 
30/45/60) 

16 12 912830 Inbus M8x30 8.8 Socket M8x30 8.8 

17 12 127B8 Veerring M8 Spring washer M8 

18 12 912820 Inbus M8x20 8.8 Socket M8x20 8.8 

19 1 BEC010900 ½-2SC-520-15LW-
15LW90 

½-2SC-520-15LW-
15LW90 

20 1 BEC011600 2FFN-38GAS-F 2FFN-38GAS-F 

21 1 BEC012000 EVGE-12LRDE-3/8 EVGE-12LRDE-3/8 

22 1 BEC011700 EVW-12L-BO EVW-12L-BO 

23 1 BEC010400 K-12-L-BO K-12-L-BO 

24 1 BEC010500 GVO-12L-12L GVO-12L-12L 

 

LET OP, VERSCHIL IN MOTOR(AANSLUITINGEN) 
CAUTION, DIFFERENCES IN MOTOR(CONNECTORS) 

 
A= 35mm : BEC011101 

A= 40mm : BEC012300 
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HC-130, Group 2, frame 
CAUTION Serial no. machine ..-00 / ..-01  

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

# Aant
al 

Artikelcode Omschrijving Description 

1 1 BEC020201 Ophangkoker Mounting beam 

2 2 912830 Inbus M8x30 8.8 Socket M8x30 8.8 

3 2 125A20 Sluitring M20 Washer M20 

4 2 127B20 Veerring M20 Springer Washer M20 

5 2 93120100  Bout M20x100 8.8 Bolt M20x100 8.8 

6 2 98512 Borgmoer M12 Locknut M12 

7 4 125A12 Sluitring M12 Washer M12 

8 2 9331235  Bout M12x35 8.8  Bolt M12x35 8.8  

9 9 9856 Borgmoer M6 Locknut M6 

10 9 9021A6 Carrosseriering M6 Washer-body M6 

11 9 125A6 Sluitring M6 Washer M6 

12 7 912620 Bout M6x20 8.8 Bolt M6x20 8.8 

13 12 98510 Borgmoer M10 (voor 
messenkop#6) 

Locknut M10 (for 
cutting unit#6) 

14 2 912640/912635 Bout M6x40/35 8.8 Bolt M6x40/35 8.8 

15 1 BEC020501 Frame Frame 

16 12 9121020 Bout M10x20 8.8 (voor 
messenkop#6) 

Bolt  M10x20 8.8 (for 
cutting unit#6) 

17 1 BEC020800 Typeplaat Type plate 

18 4 BN410 Blindniet 4mm Rivet 4mm 

19 1 BEC020600 Sleutel1 Tool1 

20 1 BEC020700 Sleutel2 Tool2 

21 1 BEC020100 Passtuk 75x75 Adapter 75x75 

22 1 BEC020200 Ophangkoker-00 Mounting beam-00 

23 1 BEC020500 Frame-00 Frame-00 
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HC-130, Group 3, beschermkap, body 
CAUTION Serial no. machine ..-00 / ..-01 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

# Aantal Artikelcode Omschrijving Description 

1 1 BEC030100 Beschermkap Safety-body 

2 1(0) BEC030400 Slijtblok kort  
0x  bij stootbeugel 

Anti-wear short 

3 1(0) BEC030500 Slijtblok lang 
0x  bij stootbeugel 

Anti-wear long 

4 3 912820 Bout M8x20 8.8 Bolt M8x30 8.8 

5 5 125A8 Sluitring M8 Washer M8 

6 2 912830 Bout M8x30 8.8 Bolt M8x20 8.8 

7 1 BEC030300 Lamellen Fins 

8 5 9858 Moer M8 Nut M8 

9 1 BEC030600 Pin lage takken Low branches pin 

10 1 BEC030200 Strip lamellen Fin-mounting-strip 

11 12 912616 Bout M6x16 8.8 Bolt M6x16 8.8 

12 12 9021A6 Carrosseriering M6 Washer-body M6 

13 (1) BEC050100 Stootbeugel (optie) Shock-mount 
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HC-130, Group 4, messenkop, knife system 
CAUTION Serial no. machine ..-00 / ..-01 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

# Aantal(tot) Artikelcode Omschrijving Description 

1 1(3) BEC040200 Motorverbinding-set Motor-connection-set 

1a 1(3) BEC042300 Kunsstof beveiliging Nylon overload-prot. 

2 1(3) BEC040100 Moer M24 Nut M24 

3 1(3) BEC042100 Nordlockring Nordlockring 

4 2(6) BEC040300 Lager D60 d30 B20 Bearing D50 d30 B20 

5 1(3) BEC040500 Afstandsbus lager Bearing spacer 

6 1(3) BEC040401 Lagerhuis Bearing housing 

7 1(3) BEC040600 Smeernippel M6 Grease nipple 

8 1(3) BEC040800 As Shaft 

9 1(3) BEC042200 Spie Key 

10 1(3) BEC041400 Keerring 50658cc Seal 50658cc 

11 1(3) BEC041500 Alu klos messchijf Aluminium hub 

12 1(3) BEC041600 Messchijven Knive-mounting-discs 

13 4(12) BEC041300 Mesmoer M12 Knive-Nut M12 

14 4(12) 127B12RC Veerring M12 Spring washer M12 

15 4(12) BEC041100 MES-HS130HR Knife-HS130HR 

16 4(12) BEC041000 Mesring Knife ring 

17 4(12) BEC040900 912 inbus M12x40 912 Socket M12x40 

18 1(3) BEC041700 Flensmoer Flange-nut 

19 1(3) BEC041800 Borgring Retaining ring 

20 1(3) 7991820 Inbus verz. M8x20 Socket sunk M8x20 

21 1(3) BEC042400 Borgplaatje Retaining plate 

22 2(6) 125A8 Sluitring M8 Washer M8 

23 4(12) 912830 Bout M8x30 Bolt M8x30 

24 1(3) NL12GEL Nordlockring M12 Nordlockring M12 

25 1(3) 93412 Moer M12 Nut M12 

25 

24 
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